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1. General Information

Applicant SHENZHEN POWEROAK NEWENER CO., LTD

Address F19, BLD No.1, Kaidaer Tongsha Rd No0.168, Xili Street, Nanshan, Shenzhen,
China

Manufacturer SHENZHEN POWEROAK NEWENER CO., LTD

Address F19, BLD No.1, Kaidaer Tongsha Rd No0.168, Xili Street, Nanshan, Shenzhen,
China

Factory Huizhou PowerOak Innovation Co.,Ltd

Address (No.1 Workshop)Longsheng 5th Road, Laoshe Village, Dayawan West Zone,
Huizhou, Guangdong, China

Product Designation Portable Power Station

Brand Name BLUETTI

Test Model Elite 100 V2

Series Model N/A

Declaration of Difference [N/A

Date of receipt of test item |Feb. 24, 2025

Date of Test Apr. 25, 2025 — Jul. 10, 2025

Deviation from Standard  |No any deviation from the test method

Condition of Test Sample |Normal

Test Result Pass

Test Report Form No AGCER-FCC-BLE-V1

Note: The test results of this report relate only to the tested sample identified in this report.

Prepared By &0 vg?

CiCi Li

(Project Engineer) Jul- 10,2025
Reviewed By %bﬂ ;‘i' g
Bibo Zhang Jul. 10, 2025
(Reviewer)
Approved By W L“
Angela Li Jul. 10, 2025

(Authorized Officer)
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2. Product Information

2.1 Product Technical Description

Technology Type Bluetooth Low Energy

Frequency Band 2400MHz-2483.5MHz

Operation Frequency Range 2402MHz-2480MHz

Bluetooth Version V5.0

Modulation Type %_;J?KG;SE;ZSKWS XIGFSK 500KbpsXGFSK 1Mbps
Number of channels 40

Carrier Frequency of Each Channel | 40 Channels (37 Data channels + 3 Advertising channels)

Channel Separation 2 MHz
Maximum Transmitter Power 15.955dBm
Hardware Version V3.0
Software Version 25.0301.1803-04
Antenna Designation PCB Antenna
Antenna Gain 3.37dBi

Input:

AC: 120V~50/60Hz, 15A

DC/PV: 12V-60V-20A, 1000W

Output:

AC: 120V~50/60Hz, 1800W Total

USB-A: 5V=3A per port

Power Supply USB-C(100W): 5/9/12/15/20V=3A,; 20V=5A
USB-C(140W): 5/9/15/20V=3A; 20V/28V=5A
(With E-Marker chip built in)

Cigarette Lighter Port: 12V=10A

DC5521: 12V-total 8A Max., 5A per port
DC 5521 and Cigarette Lighter: 10A Max.
AC & DC Output: 1900W Max
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Frequency Band Channel Number Test Frequency
0 2402 MHz
1 2404 MHz
2400~2483.5MHz 19 2440MHz
38 2478 MHz
39 2480 MHz
Note: f = 2402 + 2*k MHz, k =0, ..., 39  fis the operating frequency (MHz); k is the operating channel.
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2.3 Related Submittal(S) / Grant (S)

This submittal(s) (test report) is intended for FCC ID: 2AYT3-ELITE100, filing to comply with Part 2, Part 15 of
the Federal Communication Commission rules.

2.4 Test Methodology

The tests were performed according to following standards:

No. Identity Document Title

1 FCC 47 CFR Part 2 | Frequency allocations and radio treaty matters; general rules and regulations

2 FCC 47 CFR Part 15 | Radio Frequency Devices

3 ANSI C63.10-2013 | American National Standard for Testing Unlicensed Wireless Devices

KDB 558074 Guidance for compliance measurements on Digital Transmission Systems,
4 D01 15.247 Meas Frequency Hopping Spread Spectrum system, and Hybrid system devices
Guidance v05r02 operating under Section 15.247 of the FCC rules

2.5 Special Accessories

Not available for this EUT intended for grant.

2.6 Equipment Modifications

Not available for this EUT intended for grant.

2.7 Antenna Requirement

Standard Requirement

15.203 requirement:

/An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.

15.247(b) (4) requirement:

The conducted output power limit specified in paragraph (b) of this section is based on the use of antennas with
directional gains that do not exceed 6 dBi. Except as shown in paragraph (c) of this section, if transmitting
antennas of directional gain greater than 6 dBi are used, the conducted output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1), (b)(2), and (b)(3) of this section, as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi

EUT Antenna

The non-detachable antenna inside the device cannot be replaced by the user at will. The gain of the antenna
is 3.37dBi.
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3. Test Environment

3.1 Address of the Test Laboratory

Laboratory: Attestation of Global Compliance (Shenzhen) Co., Ltd.

Address: 1-2/F, Building 19, Junfeng Industrial Park, Chongging Road, Heping Community, Fuhai Street,
Bao'an District, Shenzhen, Guangdong, China

3.2 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS-Lab Code: L5488

Attestation of Global Compliance (Shenzhen) Co., Ltd. has been assessed and proved to follow CNAS-CLO1
Accreditation Criteria for Testing and Calibration Laboratories (identical to ISO/IEC17025: 2017 General
Requirements for the Competence of Testing and Calibration Laboratories).

A2LA-Lab Cert. No.: 5054.02

Attestation of Global Compliance (Shenzhen) Co., Ltd. EMC Laboratory has been accredited by A2LA for
technical competence in the field of electrical testing, and proved to follow ISO/IEC 17025: 2017 General
Requirements for the Competence of Testing and Calibration Laboratories and any additional program
requirements in the identified field of testing.

FCC-Reqistration No.: 975832

Attestation of Global Compliance (Shenzhen) Co., Ltd. EMC Laboratory has been registered and fully
described in a report filed with the FCC (Federal Communications Commission). The acceptance letter from the
FCC is maintained in our files with Registration 975832.

IC-Registration No.: 24842 (CAB identifier: CN0O063)

Attestation of Global Compliance (Shenzhen) Co., Ltd. EMC Laboratory has been registered and fully
described in a report filed with the Certification and Engineering Bureau of Industry Canada. The acceptance
letter from the IC is maintained in our files with Registration 24842.
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Normal Conditions

Temperature range (C)

15-35

Relative humidity range

20%-75%

Pressure range (kPa)

86 - 106

Power supply

AC 120V/60Hz

3.4 Measurement Uncertainty

The reported uncertainty of measurement y +U, where expended

uncertainty U is based on a standard

uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of approximately 95%.

Item Measurement Uncertainty

Uncertainty of Conducted Emission for AC Port U.=%2.9dB

Uncertainty of Radiated Emission below 1GHz U, =%3.9dB

Uncertainty of Radiated Emission above 1GHz U, =%4.9dB

Uncertainty of total RF Power, Conducted U, =%0.8dB

Uncertainty of RF Power Density, Conducted U, =%2.6 dB
Uncertainty of Spurious Emissions, Conducted U =22 %
Uncertainty of Occupied Channel Bandwidth U =22 %
Uncertainty of Dwell Time U =22 %
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® RF Conducted Test System

Last Cal. Date

Next Cal. Date

Used | Equipment No. Test Equipment | Manufacturer |  Model No. Serial No. (YY-MM-DD) | (YY-MM-DD)
Xl | AGC-ER-E036 | Spectrum Analyzer Agilent N9020A MY49100060 | 2024-05-24 2025-05-23
Xl | AGC-ER-E036 | Spectrum Analyzer Agilent N9020A MY49100060 | 2025-05-08 2026-05-07
Xl | AGC-ER-A007 | 6dB Fixed Attenuator | Mini circuits [BW-S6-2W263A+ N/A 2025-01-30 2026-01-29
X N/A RF Corniection N/A 1# N/A Each time N/A
%4 N/A RF Connection N/A o4 N/A Each time N/A

® Radiated Spurious Emission

Used | Equipment No. | Test Equipment Manufacturer Model No. Serial No. L(?(S;_ﬁiﬂl'_ggt; I\E(\é{);t_ﬁﬂ._ggt)e
X | AGC-EM-E061 | Spectrum Analyzer Agilent N9010A MY53470504 2024-05-28 2025-05-27

AGC-EM-EO061 | Spectrum Analyzer Agilent N9010A MY53470504 | 2025-05-08 2026-05-07
X | AGC-EM-E086 Loop Antenna ZHINAN ZN30900C 18051 2024-03-05 2026-03-04
X | AGC-EM-E001 | Wideband Antenna [SCHWARZBECK| VULB9168 D69250 2025-03-14 2027-03-13
X | AGC-EM-E029 Br&%"rg‘i‘gggged ETS 3117 00034609 | 2025-03-27 | 2026-03-26
X | AGC-EM-E082 Horn Antenna  [SCHWARZBECK| BBHA 9170 #768 2023-09-24 2025-09-23
X | AGC-EM-E146 Pre-amplifier ETS 3117-PA 00246148 2024-07-24 2026-07-23
X | AGC-EM-A119 2.4G Filter SongYi N/A N/A 2024-05-24 2025-05-23
X | AGC-EM-A119 2.4G Filter SongYi N/A N/A 2025-05-16 2026-05-15
X | AGC-EM-A138 6dB Attenuator Eeatsheep LM-XX-6-5W N/A 2023-06-09 2025-06-08
X | AGC-EM-A138 6dB Attenuator Eeatsheep LM-XX-6-5W N/A 2025-05-16 2027-05-15
[1 | AGC-EM-A139 6dB Attenuator Eeatsheep LM-XX-6-5W N/A 2023-06-09 2025-06-08
[1 | AGC-EM-A139 6dB Attenuator Eeatsheep LM-XX-6-5W N/A 2025-05-16 2027-05-15

® AC Power Line Conducted Emission

Used | Equipment No. | Test Equipment | Manufacturer Model No. Serial No. I_(?(S;E_(I\Zﬂe:\lﬂ._ggt)e I\é(\é();t_aﬂ._ggt)e
X | AGC-EM-E116 | EMI Test Receiver R&S ESCI 100034 2024-05-24 2025-05-23
X | AGC-EM-E116 | EMI Test Receiver R&S ESCI 100034 2025-05-08 2026-05-07
X | AGC-EM-A130 6dB Attenuator Eeatsheep LM-XX-6-5W DC-6GZ 2023-06-09 2025-06-08
Xl | AGC-EM-A130 6dB Attenuator Eeatsheep LM-XX-6-5W DC-6GZ 2025-05-16 2027-05-15
X | AGC-EM-E023 AMN R&S 100086 ESH2-75 2024-05-28 2025-05-27
X | AGC-EM-E023 AMN R&S 100086 ESH2-75 2025-05-08 2026-05-07
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® Test Software

Used | Equipment No. Test Equipment Manufacturer Model No. Version Information

X AGC-EM-S001 CE Test System R&S ES-K1 V171

X AGC-EM-S003 RE Test System FARA EZ-EMC VRA-03A

O AGC-EM-S004 RE Test System Tonscend TS+Ver2.1(JS32-RE) 4.0.0.0

X AGC-ER-S012 | BT/WIFI Test System Tonscend JS1120-2 2.6

X AGC-EM-S011 RSE Test System Tonscend TS+-Ver2.1(JS36-RSE) 4.0.0.0
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4.System Test Configuration
4.1 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the Commission’s
requirement and operating in a manner which intends to maximize its emission characteristics in a continuous
normal application.

4.2 EUT Exercise

The Transmitter was operated in the normal operating mode. The TX frequency was fixed which was for the
purpose of the measurements.

4.3 Configuration of Tested System

Radiated Emission Configure:

EUT AC mains

RF Conducted test Configure:

RF Port

Measuring Equipment

EUT Attenuator

Serial port(USB-TTL)

PC of TC Software

AC Power Line Conducted Emission Configure:

EUT AC mains
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4.4 Equipment Used In Tested System

The following peripheral devices and interface cables were connected during the measurement:
X] Test Accessories Come From The Laboratory

No.| Equipment Manufacturer Model No. Specification Information Cable
1 Control Box RISYM USB-TTL - --
DC Power
2 Supply AIDEKESI IT6720 -- --
[ ] Test Accessories Come From The Manufacturer
No. Equipment Manufacturer Model No. Specification Information Cable
1 - - - - -
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4.5 Summary of Test Results

Iltem FCC Rules Description of Test Result
1 §15.203&15.247(b)(4) Antenna Equipment Pass
2 §15.247 (b)(3) RF Output Power Pass
3 §15.247 (a)(2) 6 dB Bandwidth Pass
4 8§15.247 (e) Power Spectral Density Pass
5 §15.247 (d) Conducted Band Edge and Out-of-Band Emissions Pass
6 §15.209 Radiated Emission& Band Edge Pass
7 8§15.207 AC Power Line Conducted Emission Pass
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5. Description of Test Modes

Summary Table of Test Cases

Data Rate / Modulation
Bluetooth—LE(125Kbps/500Kbps/1Mbps/2Mbps)/GFSK

Test Item

Mode 1: Bluetooth Tx CHOO_2402 MHz_125Kbps(Battery powered or AC/DC Mains)
Mode 2: Bluetooth Tx CH19 2440 MHz_125Kbps(Battery powered or AC/DC Mains)
Mode 3: Bluetooth Tx CH39_2480 MHz_125Kbps(Battery powered or AC/DC Mains)
Mode 4: Bluetooth Tx CHOO_2402 MHz_500Kbps(Battery powered or AC/DC Mains)
Mode 5: Bluetooth Tx CH19 2440 MHz_500Kbps(Battery powered or AC/DC Mains)
Radiated & Conducted |[Mode 6: Bluetooth Tx CH39_2480 MHz_500Kbps(Battery powered or AC/DC Mains)
Test Cases Mode 7: Bluetooth Tx CHOO_2402 MHz_1Mbps(Battery powered or AC/DC Mains)
Mode 8: Bluetooth Tx CH19_ 2440 MHz_1Mbps(Battery powered or AC/DC Mains)
Mode 9: Bluetooth Tx CH39_ 2480 MHz_1Mbps(Battery powered or AC/DC Mains)
Mode 10: Bluetooth Tx CHO0_2402 MHz_2Mbps(Battery powered or AC/DC Mains)
Mode 11: Bluetooth Tx CH19 2440 MHz_2Mbps(Battery powered or AC/DC Mains)
Mode 12: Bluetooth Tx CH39_ 2480 MHz_2Mbps(Battery powered or AC/DC Mains)

AC Conducted Emission Mode 1: Bluetooth Link + Battery + USB Cable (Charging from AC Mains)

Note:

1. Only the result of the worst case was recorded in the report, if no other cases.

2. The battery is full-charged during the test.

3. For Radiated Emission, 3axis were chosen for testing for each applicable mode.

4. For Conducted Test method, a temporary antenna connector is provided by the manufacture.

5. The manufacturer of RF external cable claims that the cable loss is 0.5dB, and the cable loss and
attenuator have been compensated into the Corrections Configuration of measuring equipment.

6. Input correction factor includes external cable loss and attenuator amplitude compensation. The formula is:
Input compensation coefficient (dB) = Cable Loss (dB) + Attenuator attenuation value (dB)

Software Setting Diagram
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_| WA EspRFTestTool - o x
Manuzl Test
ChipType ESP32C3  ~ COM  COMS | BaudRate 115200 ~ open | close
UART ~| RAM ~ | SelectBin
IDLE
0% Load Bin
WiFiTest  BTTest  WiFiAdaptivty  Ziobee Test  Manual
Test ode: Fower Level Channet: Hoppe:
BLESO TX continue ~ ~ 13 3872480 v | Mo
Ulap: taddr Syncw: Payload length
Ox6BCE9ETe 0x0 0x0 v 250
Data Rate:
LE_1M_prbsg ~ start stop
Log

DEBUG. Tx packet test!

DEBUG: tx_comtin_en 1

DEBUG: £oc_le_tx 13 30 360 2 3 0
DEBUG: Tx continuous test!

DEBUG: foc_le_tx: txpwr=13, chan=39, len=250, data_type=2, rate=3, tx_mm=0

DEBUG: cndstop
DEBUG: 4x_contin en 0

DEBUG: Tx ZE Shift + Alt + A [ Show Send
DEBIG: Tx packet test! = f:::::a
Log Save
Test Mode Channel Power Index
BLE L/M/H 13
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6. Duty Cycle Measurement

The maximum achievable duty cycles for all modes were determined based on measurements performed on a
spectrum analyzer in zero-span mode with RBW = 8MHz, VBW = 50MHz, and detector = Average. The RBW
and VBW were both greater than 50/T, where T is the minimum transmission duration, and the number of
sweep points across T was greater than 100. The duty cycles are as follows:

Operating mode T(us) Duty Cycle (%) | Duty Cycle Factor (dB) |1/ T Minimum VBW (kHz)
BLE_125Kbps / 100 / /
BLE_500Kbps / 100 / /

BLE_1Mbps / 100 / /
BLE_2Mbps / 100 / /
Remark:

1. Duty Cycle factor = 10 * log (1/ Duty cycle)
2. The duty cycle of each frequency band mode reflects the determination requirements of the low channel

measurement value
® The test plots as follows:

Bluetooth—LE for 125Kbps Bluetooth—LE for 500Kbps

) )
o (O1:47:38 PM ngr 25, 2025 o I (O1:44:23 PM ngr 25, 2025
T Frequency Ava Type: RMS Frequency

Car\lel Fleq 2.402000000 GHZ
ENOt Fost —+- Trig:Free Run

IFGain:Low #Atten: 40 dB

Car\lel Fleq 2.402000000 GHZ Avg Type: RMS
3 v Trig: Free Run

#Atten: 40 dB
Auto Tune|

Auto Tune|

Ref 30.00 dBm

Ref 30.00 dBm

Center Freq Center Freq

2.402000000 GHz e e B e e e | 2.402000000 GHz
| |

StartFreq StartFreq

2402000000 GHz! 2402000000 GHz!
| ———— | ————

Stop Freq Stop Freq

2.402000000 GHz| 2.402000000 GHz|

Center 2.402000000 GHz CFStep Center 2.402000000 GHz CFStep
#VBW 50 MHz* ‘ 8.000000 MHz| #VBW 50 MHz* . J 8.000000 MHz|

W WODE TR 50 FORCTON T (Auto -l W WODE TR 50 ~ |ute -l
FreqOffset FreqOffset

0 Hz| 0 Hz|

%

STATUS usc

Bluetooth—LE for 1Mbps Bluetooth—LE for 2Mbps
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lgllrn: Spoctrum Analyzer - Swept SA a,.:,..; Spoctrum Analyzer - Swept SA

Car\lel Flaq 2.402000000 GHz Avg Type: RMS A (T T Car\lel Flaq 2.402000000 GHz Avg Type: RMS TRAC (T T

‘ENO: Fast —e- Trig:Free Run ‘ENO: Fast —e- Trig:Free Run
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7. RF Output Power Measurement

7.1 Provisions Applicable

For DTSs employing digital modulation techniques operating in the bands 2400-2483.5 MHz, the maximum
peak conducted output power shall not exceed 1 W.

7.2 Measurement Procedure
X] For Peak Power, the testing follows ANSI C63.10 Section 11.9.1.1 Method Max peak power:

Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

Set the RBW=DTS bandwidth

Set the VBW2=[3 x RBW].

Spanz[3 x RBW].

Sweep= auto couple.

Detector Function= Peak.

Trace mode= Max hold.

Allow trace to stabilize. Use the marker-to-peak function to set the marker to the peak of the emission. The
indicated level is the peak output power, after any corrections for external attenuators and cables.

] For Average power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G:
The RF output of EUT was connected to the power meter by RF cable and attenuator.

© N kWD E

The path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

Eal A

Measure the conducted output power and record the results in the test report.

7.3 Measurement Setup (Block Diagram of Configuration)

[_IFor Average power test setup

Attenuator

EUT

=
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XFor peak power test setup

Spectrum Analyzer

X attenuator
B | BEUT

7.4 Measurement Result

Test Data of Conducted Output Power
Test Mode Test F“;I?_'qzu)ency Pe?gBPrg;N ef E_dlrl];:) Pass or Fall

2402 15.038 <30 Pass

GFSK_125Kbps 2440 15.151 <30 Pass
2480 14.330 <30 Pass

2402 14.921 <30 Pass

GFSK_500Kbps 2440 15.123 <30 Pass
2480 14.261 <30 Pass

2402 15.444 <30 Pass

GFSK_1Mbps 2440 15.955 <30 Pass
2480 15.807 <30 Pass

2402 14.993 <30 Pass

GFSK_2Mbps 2440 15.345 <30 Pass
2480 15.283 <30 Pass
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Test Graphs of Conducted Output Power
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8. 6dB Bandwidth Measurement

8.1 Provisions Applicable
The minimum 6dB bandwidth shall be 500 kHz.

8.2 Measurement Procedure

B The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

1. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The path loss
was compensated to the results for each measurement.
Set to the maximum power setting and enable the EUT transmit continuously.
Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. Set the
Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6 dB bandwidth must
be greater than 500 kHz.

4. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set 1-5% of the
OBW and set the Video bandwidth (VBW) = 3 * RBW.

5. Measure and record the results in the test report.

8.3 Measurement Setup (Block Diagram of Configuration)

Spectrum Analyzer

EUT
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8.4 Measurement Results

Test Data of Occupied Bandwidth and DTS Bandwidth
i i DTS BW
Test Mode Test g\;lzqzu)ency Occuplc(el(\:i/I E?)ndmdth D('I'MSHE’Za\)N P Pass or Fail

2402 1.082 0.654 =0.5 Pass

GFSK_125Kbps 2440 1.084 0.648 =0.5 Pass
2480 1.083 0.651 =0.5 Pass

2402 1.096 0.645 =0.5 Pass

GFSK_500Kbps 2440 1.104 0.646 =0.5 Pass
2480 1.105 0.645 =0.5 Pass

2402 1.092 0.667 =0.5 Pass

GFSK_1Mbps 2440 1.095 0.676 =0.5 Pass
2480 1.097 0.684 =0.5 Pass

2402 2.140 1.350 =0.5 Pass

GFSK_2Mbps 2440 2.140 1.351 =0.5 Pass
2480 2.141 1.347 =0.5 Pass

Test Graphs of Occupied Bandwidth
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Agilent Spectrum Analyzer - Occupied BW
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9. Power Spectral Density Measurement

9.1 Provisions Applicable

The transmitter power spectral density conducted from the transmitter to the antenna shall not be greater than
8 dBm in any 3 kHz band during any time interval of continuous transmission.

9.2 Measurement Procedure

B The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

1. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The path loss
was compensated to the results for each measurement.

2. Set to the maximum power setting and enable the EUT transmit continuously.

3. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz. Video
bandwidth VBW = 10 kHz in order to make an accurate measurement, set the span to 1.5 times DTS
Channel Bandwidth. (6dB BW)

4. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully stabilize. Use the
peak marker function to determine the maximum power level.

5. Measure and record the results in the test report.

6. The Measured power density (dBm)/ 100kHz is a reference level and used as 20dBc down limit line for
Conducted Band Edges and Conducted Spurious Emission.

9.3 Measurement Setup (Block Diagram of Configuration)

Spectrum Analyzer

attenuator
EUT
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9.4 Measurement Results

Test Data of Conducted Output Power Spectral Density
Test Mode = z:'\;l?_'qztiency P?&'V;;qjj;kn:g (dBrI:;?SIIEHz) Pass or Fail

2402 0.308 <8 Pass
GFSK_125Kbps 2440 0.325 <8 Pass
2480 -0.437 <8 Pass
2402 6.961 <8 Pass
GFSK_500Kbps 2440 7.146 <8 Pass
2480 6.384 <8 Pass
2402 -0.899 <8 Pass
GFSK_1Mbps 2440 -0.394 <8 Pass
2480 -0.571 <8 Pass
2402 -5.622 <8 Pass
GFSK_2Mbps 2440 -5.310 <8 Pass
2480 -5.257 <8 Pass

Test Graphs of Conducted Output Power Spectral Density
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Agilent Spectrum Analyzer - Swept SA

T AT CORREC i ALIGN AUTO

R
Center Freq 2.402000000 GHz | Avg Type: Log-Pwr
PNO: Wide —»— Trig: Free Run Avg|Hold: 100/100

IFGam.Llnw #Atten: 30 dB

Frequency

Mkr1 2.401 701 2 GHz Auto Tune
1LOgB!d|v Ref 20.00 dBm 6.961 dBrm

Center Freq
2.402000000 GHz

StartFreq
2.401516250 GHz

StopFreq
2.402483750 GHz

CF Step
96.750 kHz
Auto Man

Freq Offset
0Hz

Span 967.5 kHz
#VBW 10 kHz Sweep 102.0 ms (1000 pts)

IMSG STATUS

Test_Graph_LE500K_ANT1_2402_500Kbps_PSD

Agilent Spectrum Analyzer - Swept SA
. B e e e CORREC i ALIGN AUTO 01:39:21 PM Apr 25, 2025

Center Freq 2.440000000 GHz . Avg Type: Log-Pwr
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1001100

IFGain:Low #Atten: 30 B

Frequency

Auto Tune

1LO dBidiv. Ref 20.00 dBm . |

Center Freq
2.440000000 GHz

StartFreq
2.439515500 GHz

stopFreq
2.440484500 GHz

CF Step
96.900 kHz
Auto Man

Freq Offset
0 Hz

#VBW 10 kHz Sweep 102.2 ms (1000 pts)

IMSG STATUS

Test Graph_ LE500K_ANT1 2440 500Kbps_PSD

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/




®
\GC Report No.: AGC12447250201FR01
A Page 46 of 89

Agilent Spectrum Analyzer - Swept SA

- T ETRET S ETE e e i ALIGN AUTO E
Center Freq 2.480000000 GHz _ Avg Type: Log-Pwr feauency.
PNO: Wide —»— Trig: Free Run Avg|Hold: 96/100
IFGain:Low #Atten: 30 dB
Auto Tune
1LO gBde Ref 20.00 dBm . e
Center Freq
2.480000000 GHz
- I --- SE—
IO e
2.479516250 GHz

StopFreq
2.480483750 GHz

WMHM--- ._ —
W

CF Step
96.750 kHz
Auto Man

Freq Offset
0Hz

Span 967.5 kHz
Sweep 102.0 ms (1000 pts)

IMSG STATUS

Agilent Spectrum Analyzer - Swept SA
L L s09 A ] CORREC

Center Freq 2.402000000 GHz . Avg Type: Log-Pwr
PNO: Wide —»— 1rig: Free Run Avg|Hold: 991100

IFGain:Low #Atten: 30 B

Frequency

Auto Tune

1LO dBidiv. Ref 20.00 dBm . |

Center Freq
2.402000000 GHz

StartFreq
2.401499750 GHz

stopFreq
2.402500250 GHz

CF Step
100.050 kHz
Auto Man

Freq Offset
0 Hz

#VBW 10 kHz Sweep 105.5 ms (1000 pts)

IMSG STATUS

Test Graph LE1IM_ANT1 2402 1Mbps PSD

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/




®
\GC Report No.: AGC12447250201FR01
A Page 47 of 89

Agilent Spectrum Analyzer - Swept SA

T AT CORREC i ALIGN AUTO 11:53:01 AM Apr 25, 2025

B R
Center Freq 2.440000000 GHz _ Avg Type: Log-Pwr 3 4 Frequency
PNO: Wide —+— 11ig: Free Run Avg|Hold: 100,100

IFGam.Llnw #Atten: 30 dB

Mkr1 2.439 946 7 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 0.394 dBm

Center Freq
2.440000000 GHz

B

StartFreq
2.439493000 GHz
(|

StopFreq
2.440507000 GHz

CF Step
101.400 kHz
Auto Man

Freq Offset
0Hz

#VBW 10 kHz Sweep 107.0 ms (1000 pts)

IMSG STATUS

Test_Graph_LE1M_ANT1_ 2440 1Mbps_PSD

Agilent Spectrum Analyzer - Swept SA
. B e e e CORREC i ALIGN AUTO 11:47:57 AM Apr 25, 2025

Center Freq 2.480000000 GHz ; Avg Type: Log-Pwr 34
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1001100

IFGain:Low #Atten: 30 B

Frequency

Auto Tune

Center Freq
2.480000000 GHz

StartFreq
2.479487000 GHz

stopFreq
2.480513000 GHz

CF Step
102.600 kHz
Auto Man

Freq Offset
0 Hz

#VBW 10 kHz Sweep 108.2 ms (1000 pts)

IMSG STATUS

Test Graph LE1IM_ANT1 2480 1Mbps PSD

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/




®
\GC Report No.: AGC12447250201FR01
A Page 48 of 89

Agilent Spectrum Analyzer - Swept SA
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10. Conducted Band Edge and Out-of-Band Emissions

10.1 Provisions Applicable

The limit for out-of-band spurious emissions at the band edge is 20dB below the fundamental emission level, as
determined from the in-band power measurement of the DTS channel performed in a 100kHz bandwidth per
the PSD procedure.

10.2 Measurement Procedure
Reference level measurement

Set instrument center frequency to DTS channel center frequency

Set the span to = 1.5 times the DTS bandwidth

Set the RBW =100 kHz

Set the VBW = 3 x RBW

Detector = peak

Sweep time = auto couple

Trace mode = max hold

Allow trace to fully stabilize

Input compensation coefficient (dB) = Cable Loss (dB) + Attenuator attenuation value (dB)

Emission level measurement

Set the center frequency and span to encompass frequency range to be measured

RBW = 100kHz

VBW = 300kHz

Detector = Peak

Trace mode = max hold

Sweep time = auto couple

The trace was allowed to stabilize

Input compensation coefficient (dB) = Cable Loss (dB) + Attenuator attenuation value (dB)

ONok~WNE @ OONOOGOAWNE @

10.3 Measurement Setup (Block Diagram of Configuration)

Spectrum Analyzer

EUT
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10.4 Measurement Results
Test Graphs of Spurious Emissions in Non-Restricted Frequency Bands
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